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Bursting Tests of Turbo-Generator

- Shaft Forgings. (II). '
‘ (On the Bursting Test Results)
Juro Watanabe, et alii.
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(Sintering Test of the Fine Pyrite Cinder)
Kazuo Miyakawa, et alii.
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*  Table 1. Influence of the pyrite cinder
size on the sintering test.
(Ore ratio: Pyrite cinder 50%, Larap 20%,

Return 309%)

Pyrite Cinder- , :
Sive (mesh) 4~10 | 10~20 | 20~65 | —100
Sintering time |
(miny | 2 19 19 f 52

Yield (%) 75 77 61 17
Yield/Sinter- . . . .

ing time 36 4°0 32 0°3
Shatter

strength(%) | 73 74 65 i 37
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